
Front Components
 11709300 Drop Spindles
 11703110 Front CoilOver Kit

Rear Components
 11709511 Rear Flip Kit
 22189864 Rear HQ Series Shocks



HARDWARE LIST Kit # 99010130

QTY Part Number Description

FRONT UPPER SHOCK MOUNT

2 99501064 1/2”-13 x 2 3/4” Hex Bolt

2 99502001 1/2”-13 Nylok Nut

2 99503001 1/2” SAE Flat Washer

6 99431023 7/16”-14 x 1 3/4” Hex Bolt

6 99432010 7/16”-14 Nylok Nut

12 99433005 7/16” SAE Flat Washer

FRONT LOWER SHOCK MOUNT

2 99501064 1/2”-13 x 2 3/4” Hex Bolt

2 99502001 1/2”-13 Nylok Nut

2 99503001 1/2” SAE Flat Washer

4 99311032 5/16”-24 x 2 1/4” Hex Bolt

4 99312001 5/16”-24 Nylok Nut

8 99313001 5/16” SAE Flat Washer

Item 
#

Part # Description QTY

1 90001368 Upper CoilOver Mount Assembly 2

2 90001369 Lower CoilOver Mount Assembly 2

3 982-10-804 4.1” Stroke HQ Series Shock 2

4 815-05-022-kit Shock Eyelet Assembly 2

5 90001994 5/8” ID Bearing (installed in shock eyelet/body) 4

6 90001995 Bearing Snap Ring (installed in shock eyelet/body) 8

7 803-00-199(kit) Lower Spring Adjuster Nut 2

8 803-00-199(kit) Adjuster Nut Locking Screw 2

9 803-00-199(kit) Upper CoilSpring Retaining Plate 2

10 803-00-199(kit) CoilSpring Plate Retaining Ring 2

11 70010828 Delrin Spring Washer 4

12 59100850 Coilspring 10” 850lb 2

13 90002043 .500” x .365” Shock Bearing Spacers 8



12 1111
78

9

103
4

1

2

13

13
1

2

13

13



Item # Part # Description QTY

1 90001363 Rear Shackle Frame Mount 2
2 90001364 Rear Shackle 2
3 90002672 Shackle Inner Bushing Sleeve - Installed in shackle 2
4 70012461 Shackle Bushing - Installed in shackle 4
5 90001365 Flip Bracket 2
6 90001366 Clamp Plate 2
7 90001367 Brake Line Tab 1
8 99626004 U-Bolt - 3.375” W x 7.00” L x 5/8”-18 4
9 90002640 Bump Stop 1

Hardware Kit - 99010131 

QTY Part Number Description

REAR LEAF MOUNT
2 99561012 9/16-18 x 4 1/2” Hex Bolt
2 99562001 9/16-18 Nylok Nut
4 99566003 9/16” SAE Flat Washer

REAR LEAF MOUNT FRAME BRACKET
6 99431021 7/16-14 X 1 1/4” Hex Bolt
6 99432010 7/16-14 Nylok Nut
12 99433005 7/16 SAE Flat Washer

QTY Part Number Description

BRAKE LINE RELOCATION
3 99311001 5/16”-18 X 1” Hex Bolt
3 99312003 5/16-18 Nylok Nut
7 99313002 5/16” SAE Flat Washer
1 99081007 M8-1.25 x 20mm Hex Bolt

U-BOLT
8 99622013 5/8-18 High Nut
8 99623001 5/8” SAE Flat Washer




